o & 15 i FE AR 42 2 1

CHINESE HIGH-END COMPUTERIZED SEWING MACHINE

HIKARI'E

=1+ F

PARTS BOOK

HW782TA-
01X356UTD/AK#

SRISE SIS ER s D))

COMPUTER CYLINDER INTERLOCK SERIES








Administrator
线条

Administrator
线条

Administrator
线条

Administrator
线条

Administrator
线条

Administrator
线条

Administrator
线条

Administrator
文本框
32

Administrator
文本框
31

Administrator
线条

Administrator
线条


1. Hl5% B4 /Machine Bed Frame

TR

7 K5 T r = &1E
1 351.01-01A IRk GR Machine Frame Unit 1
2 122-15004000 bEES] 0il Plug 1
3 [101.01-14 EEA L= Ground mark 1
4 [01-404000623-1 +-FUEET /M4 X 6 Screw 1
5 |05-043080900-4  |# ) Washer 1
6 [22-19807024 B Rubber Plug 1
7 [22-08005512 e Rubber Plug 1
8 [201.07-19 I Rubber Plug 1
9 [201.07-18 [aRliilan 0il Filter plate 1
10 |22-20809024 ¥ i 32 Rubber Plug 1
11 |15-1301206-1 s R AR Spring Pin 1
12 [351.01-04 BHIL%E Pin Plug 3
13 [01-806000614-1 1EATHRET /M6 X 6 Screw 2
14 ]311.01-13 FLH o Ring 1
15 [311.01-12 JH P 0il Filter Net 1
16 |22-22004000 THIZE 0il Plug 1
17 |22-10004000 B Rubber Plug 1
18 [311.01-11 HLIESCAE Machine Frame Supporting Bar 4
19 ]01-404000523-1 AT /M4 X 5 Screw 3
20  |351.01-06 AR Dust Proof Cover 1
21  |351.01-07 YR AR A Dust Proof Sponge 1
22 |22-17004000 HZE 0il Plug 2
23 [351.01-05 T A A Rk 0il Tube Joint 1
24 [22-17405000 B Rubber Plug 1
25  [H0-004 ZEA TS Model Plate 1
26 |17-3200500-5 BET Rivet 2
27 |101.01-13 G RIR Safety—indicating 1
28 |15-1400808-1 P Spring Pin 1
29  |351.01-02 AR 0il Sight Window 1
30 [201.02-10 Erae s T Safety—-indicating 1
31  [311.06-18 EAT I AR Needle bar oil seal plate 1
32 [01-104000621-1 25T /M4 X 6 Screw 1




41
39
38
37
36
35
34
33
32

28

29 30
31

42


Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框
28

Administrator
文本框
29

Administrator
文本框
30

Administrator
文本框
31

Administrator
文本框
32

Administrator
文本框
33

Administrator
文本框
34

Administrator
文本框
35

Administrator
文本框
36

Administrator
文本框
37

Administrator
文本框
38

Administrator
文本框
39

Administrator
文本框

Administrator
文本框
41

Administrator
文本框
42


2. M5 E481/Cover 1

AR

s K5 T T = &1
1 351. 02-02 | TR A Top Cover Gasket 1
2 [351.02-01A LR Top Cover 1
3 [311.02-08 Yo Caution Ladel 1
4 101-404001223-1 PEAT /M4 X 12 Screw 11
5  [22-37009041 ML Rubber Plug 1
6 [201.02-04 H 0il Sight Window 1
7 [351.02-05 JE R R Rear Cover Gasket 1
8 [351.02-06 JE AR Rear Cover 1
9 01-506001021-1  [#24T/M6X 10 Screw 6
10 [351.02-16 PhekAtd = Needle Bar Cover 1
11 |01-404000823-1 BEAT /M4 X 8 Screw 2
12 |351.02-04 i RHES Front Cover Gasket 1
13 [351.02-03A B T AR Front Cover 1
14 |HO-001 = Plate Agsket 1
15 [311.02-02 THIAR 3 JH M T Washer 1
16 [311.02-01G i el Screw 1
17 |311.02-16A P H B Safety Plate Holderl 1
18 |01-506001221-1 BEAT /M6 X 12 Screw 2
19  [311.02-17A MR RIS Safety Plate Holderll 1
20 08-0700311-1 T TR B P Elastic Washer 1
21 |201.03-08 =il Screw 1
22 |311.02-18 [OIE kA Safety Plate 1
23 [05-032050700-1 950 Washer 2
24 [01-503000521-1 B2AET /M3 X 5 Screw 2
25  [22-05004009 S Rubber Plug 1
26  |351.02-10A IR Top Cover 1
27 |351. 02-08A Hi B Front Cover 1
28 [311.03-13-02 ISR O el Pin 1
29 351.02-09 BT 2B AR [ 5 S Front Cover Hinge 1
30 [01-803000314-1 1R BRET /M3 X 3 Screw 2
31 [01-404001623-1 W2AT /M4 X 16 Screw 2
32 109-0520309-1 SN Y Elastic Disk Washer 3
33 [05-056101000-4  [P# ) Washer 1
34 [311.19-01-02 SR Bolt 1
35 [351.02-11 i L4 Eccentric Pin 1
36 |01-804000414-1 1EATHRET /M4 X 4 Screw 1
37  101-103000621-1 UK IRET Screw 3
38 [01-604000821-1 BEAT /M4 X 8 Screw 1
39  103-604000220-1 W2RE /M4 Nut 1
40 |311.02-11A Pk = Thread Takup Cover 1
41  |351.02-13 LS Motor Cover 1
42 101-505001224-1 53 SLURET /M5 X 12 Screw 3







3. MLFeAN 411/ Coverl ]

e FE it s | #i
L HLL
1 351.03-01 JEE R 25 R Bed Cover Plate 1
2 |351.03-02A UG A 5 B # Bed Cover Gaskte 1
3 |01-604000821-1  [#E4T /M4 X8 Screw 5
4 [351.03-03 I A Spring Patch 1
5 |351.03-05A WP A 5 404k |Machine Bed Right Cover, C. Set 1
6 [01-404001023-1  |#24T /M4 X 10 Screw 3
7 |01-504000821-1  [#E4T/M4 X8 Screw 2
8 [351.03-23 JEJBE A AR LA Bed Caver Plate C.set 1
9  [03-604000220-1  |#2H} Nut 1
10 ]01-404001623-1  [#B4T /M4 X 16 Screw 1
11 ]01-503000821-1  [#24T /M3 X8 Screw 2
12 |351.03-22 XHERR Suppert Plate 1
13 1351.03-24 JES B e B AR 2R Bed Left Cover Plate Frame 1
14 [16-1030141-5 B R ERIBOE Y [Pin 2
15 |351.03-19 JERJAE 2 S5 AR R Bed Left Cover Plate Bed 1
16 [22-05004009 B = 3 Cushion Rubber 2
17 101-804000414-1 |47 /M4 x4 Screw 2
18 [01-504001021-1  [#B4T/M4X 10 Screw 2
19 [351.03-07A EEEEN Brock 1
20 |01-504000824-1  [iZ4T Screw 2
21 |01-504000621-1  [iZB4T Screw 2
22 [01-903000621-1  [iZ4T Screw 2
23 [351.03-21 iR E A Positioning Bushing 2
24 [351.03-08A AR 2L A Stitch Plate Support 1
25 [351.03-20 LAk AR Magnet Plate 1
26 |01-503000421-1  [iZB4T Screw 1
27 |01-304000824-1  [iZB4T Screw 4
28 |351.03-10A JREMI R B e G0 |Bed. Side Cover 1
29 |351.03-11A i) 55 5 e Gasket 1




14

15

36

23
19

18 22

17

32

28
o5 27

29

26

24

16

34

30

20

21

33

31

35


Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框
14

Administrator
文本框
15

Administrator
文本框
16

Administrator
文本框
17

Administrator
文本框
18

Administrator
文本框
19

Administrator
文本框
20

Administrator
文本框
21

Administrator
文本框
22

Administrator
文本框
23

Administrator
文本框
24

Administrator
文本框
25

Administrator
文本框
26

Administrator
文本框
27

Administrator
文本框
28

Administrator
文本框
29

Administrator
文本框
30

Administrator
文本框
31

Administrator
文本框
32

Administrator
文本框
33

Administrator
文本框
34

Administrator
文本框
35

Administrator
文本框
36


4. NEhfLEshER 4y /Crankshaft Drive Mechanism

e s Ak s | #i
L HLL
1 351. 04-01 i Co Gl Eccentric Shaft 1
2 |01-806750414-1 | 1FAFHBET /M6 X 0. 75X 4 [Screw 1
2-1 [01-806750411-1  [#E4T/M6X0. 75X 4 Screw 1
3 [01-904000421-1  |#B4T /M4 X 4 Screw 1
4 351. 04-02 i Co St ic 25 B Balance Weight 1
5 [01-805000514-1  |1F4H8%T /M5 X 5 Screw 2
6 [351.04-03 T Hh AR S EAT A4 Crank Shaft, C. Set 1
6-1 [351.04-03-01 T A Crank Shaft (1)
6-2 |351.04-03-02 BRIEFT Connecting Rod (1)
6-3 |351.04-03-03 B 7 Crank (1)
6-4 101-404001223-1  [#B4T /M4 X 12 Screw (4)
7 311. 04-05 b Y Crank Guide Block 1
8 107-0521313-1 AL R P Spring Washer 5
9 [02-511401021-1  |WB4T Screw 1
10 |01-506751424-1 |53 484T /M6 X 0. 75X 14 |Screw 1
11 ]01-806750514-1  [iEAF#84T /M6 X 0. 75X 5 |Screw 8
12 [351.04-04 A E Bearing Bushing 1
13 |14-6004-2RS/1 IR GROEIED Bearing 1
14 |351.04-05 A Co Bl I S 5 Bushing 1
15 |351.04-06 foCo B J5 B 1 Bushing 1
16 |351.04-07 A Worm 1
17  [14-6005-DV/1 EIR A GO R Bearing 1
18 |05-250254103-5  [#H Washer 1
19 |351.04-08 Tl [E R A [Timing Gear, C. Set 1
20 |351.04-09-00 T A 2y Crank Shaft—Coupling 1
21  [01-605001121-1  [#B4T/M5X 11 Screw 3
22 101-806750844-1 [ IEATHRET /M6X0. 75X8 |Screw 1
23 [351.04-11A &) 4 HyHTD210-3M Timing Belt 1
24 [351.04-12A @44 HTD550-5GT Timing Belt 1
25 1351.04-13 HhK 55 8% Bearing Cover 1
26 [01-604000521-1  [#84T /M4 X5 Screw 4
27  [351.04-14 I 2% 22 i AR Coupling Cushion 1
28 [351.04-15 G RGES Motor—Coupling 1
29  [MO-09B-650 fa] B AL Servo Motor 1
30  [05-056101000-4 |3k H Washer 4
31 [01-505001824-1 | &% SLuB%T /M5 18 Screw 4
32 |311.04-25 FRedM Motor Wheel 1
33 |02-815281014-1 | FAe4HH024T Screw 2
34 [103.13-107 Tl s 2 A Magnet Bracket 1
35  |18-404000823-3 [={fEIE4TMAX S Screw 1
36 |351.04-16 £k 0il-Wick 1




17

15

15

18

19

20

16

21


Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
线条

Administrator
文本框

Administrator
文本框

Administrator
线条

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
线条

Administrator
文本框
15

Administrator
文本框
15

Administrator
文本框
16

Administrator
文本框
17

Administrator
文本框
18

Administrator
文本框
19

Administrator
文本框
20

Administrator
文本框
21


5. EHLE BN /Arm Shaft Mechanism

e2X i

= A=} RSN 0
F5 &= X o s %E
1 ]351.05-01 ELAT AR Needle Bar Crank 1
2 [01-505001021-1 B2ET /M5 X 10 Screw 2
3 [01-808101514-1 1A HEET /M8 X 15 Screw 1
4 101-808102034-1 BZET /M8 X 20 Screw 1
5 14-6203-27, BB Bearing 2
6 |311.05-02 A ETHRE Bearing Bushing 1
7 [01-806750844-1 1AFREET /M6 X 0. 75X 8 Screw 4
8  |01-806750514-1 IEATIRET /M6 X 0. 75X 5 Screw 10
9 [351.05-02 - Hh AT A Upper Crank Shaft, C. Set 1
9-1 [351.05-02-01 - i3 Upper Crank Shaft 1)
9-2 [351.05-02-02 PR BRIEAT Connecting Rod (1)
9-3 |351.05-02-03 PR EK A% Crank (1)
9-4 [01-404001223-1 BEET /M4 X 12 Screw (4)
10 [01-506751424-1 5 SLBET /M6 X 0. 75X 14 [Screw 1
11 [311.05-07 AL E Balance Weight 1
12 ]01-805000514-1 IR HRET /M5 X 5 Screw 2
13 |311.04-11 RS Connecting Shaft Bushing 1
14 [351.05-03G i Upper Shaft 1
15 [14-6204-2RS/1/15 |¥EEkHI& G018 Bearing 2
16 [311.05-09 ke & Bearing Bushing 1
17 |351.05-04 [P e —24 1 Timing Gear 1
18 [351.05-05 Fi# Handwheel 1
19  ]01-806000814-1 1EATHRET /M6 X 8 Screw 2
20  |05-056101000-4 [P Washer 1
21 |01-505001424-1 5 S 2ET /M5 X 14 Screw 1

11




6. 5 #5534 /Needle Bar Mechanism




6. 5T A& 835 /Needle Bar Mechanism

e e E7 wE | s
3 HLL
1 |351.06-01 AT Needle Bar 1
2 [311.06-04A AT EE Bushing 1
3 |311.06-01G HHTER Bushing 1
4 [351.06-19 ARAE N Needle Bar Clamp 1
5 [01-504001021-1  |#24T /M4 X 10 Screw 1
6 [351.06-04 EAEIEAE Connecting Rod 1
7 351. 06—05 i Cr Eccentric Pin 1
8 351. 06-06 B Washer 1
9  [01-103000621-1  |yi3LE2ET /M3 X6 Screw 1
10 |14-K81212 A K Needle Bearing 1
11 [311.06-09 AR R AR Slide Block 1
12 |351.06-07 L ARIEH G50 Slide Block Orbit 1
13 [01-404001223-1  [#B4T /M4 X 12 Screw 3
14 1351.06-08 HH R Latch 1
15 |13-07040140A MHES 0il Seal 1
16 |311.06-12 R Sponge 1
17 |311.06-02 ARMRIUES 0il Wick Retainer 1
18 [311.06-03 ARARILEST 0il Wick, C.Set 1
19  |311.06-16G6-356 |4tk Needle Clamp 1
20 |01-803000314-1 [ IEA#24T /M3 X 3 Screw 3
21  |11-1511017-1 S 55 4 Ring 1
22 [351.06-20BS-356 |%&4% Needle Plate 1
23 101-303000521-2  [JFAl - [5 S M2ETM3 X 5 Screw 2
24 1351. 06—09 M0 5 Eccentric Wheel 1
25 |01-804000414-1  |i-{1884T /M4 X 4 Screw 4
26 |351.06-10 XAFIE Side Block 1
27 351.06-11 JG N AP Rear-Lever 1
28 [01-904000711-1  [#B4T /M4 X7 Screw 1
29 351.06-12 JE Y Needle Guard Bracket—Rear 1
30  |351.06-13 JEIE Needle Guard-Rear 1
31  |351.06-14 AP E 4 Needle Guard-Front 1
32 |351.06-15 BIHESL AP Front—Lever 1
33 [01-535000821-1  |#Z4T /M3.5X8 Screw 1
34 351.06-16 CIEAIRE1LS Needle Guard Bracket—Front 1
35 [351.06-17 JE P P Bushing 1
36  [351.06-18 B3P P Bushing 1
37 [311.06-17 HLEE Needle 3
38  [13-07040140A MR eRlES] 0il Seal 1




7. BEHEBN3 4 /Looper Drive Mechanism

14



7. BEAEB)ER 5T/ Looper

Drive Mechanism

e e ‘ £ wE | s
L 3L
1 [351.07-01 T Eccentric Wheel 1
2 |01-806750514-1 1-AFREET /M6 X 0. 75X 5 Screw 1
3 [14-K263013 AT Bk Needle Bearing 1
4 [351.07-02 IO IERT Connecting Rod 1
5 [351.07-03 A 2 A Pin Assembly 1
6 03-605000400-1 WZRE /M5 Nut 1
7 |05-053101001-5  |ZAE Washer 1
8  |351.07-04A 5T Jl Looper Shaft Bracket 1
9  |351.07-05 LEME AN Rocker Shaft 1
10 [05-042201752-5 |3k Washer 1
11 [01-504001024-1 57 SLHEET /M4 X 10 Screw 1
12 |07-0421111-1 L R P Spring Washer 1
13 [05-131201903-5 |34 Washer 1
14 1351.07-06 e Looper Rocker Arm 1
15  [01-506751424-1 57 SLBEET /M6 X 0. 75X 14 [Screw 1
16 |351.07-07A T R[] 5 Silder Holder 1
17 [01-504001221-1 BEAT /M4 X 12 Screw 2
18 351.07-08 5 Yan Washer 2
19 [351.07-09A PEEER Silder 1
20 |351.07-10 R Silder Presser 1
21  [01-804000414-1 IR HRAET /M4 X 4 Screw 2
22 [351.07-11A Bk Rocker Arm Holder 1
23 |351.07-12 BEMEER Bushing 1
24 |351.07-13 BEMiTER Bushing 1
25 [351.07-22A FR Washer 2
26 [351.07-14 LEM-AERE Looper Bar Bushing—Right 1
27 |01-806000614-1 1EATHRET /M6 X 6 Screw 2
28 [351.07-15A LE-AER Looper Bar Bushing-Left 1
29 [351.07-16 Ak 0il Tube Joint 1
30 |103.08-36-1-4A [y 0il Tube 1
31 |12-125240 070 2% & [ 0-Ring 1
32 |351.07-18C e Looper Bar 1
33 [351.07-19 5[] e R Looper Holder 1
34 101-535001024-1 5 S I2ET /M3, 5X 10 Screw 1
35  [351.07-20 £ Y5 Washer 1
36 |351.07-21A EeXis Looper 1

15




8. iIEEMEEN 4 1 /Feed Mechanism |

16



8. IEBMESN 71 /Feed Mechanism 1

TR

F K5 T i = &V
1 |351.08-01 EEMR O FS Eccentric Wheel 1
2 101-805000614-1 | IF{THB4T /M5 X 6 Screw 2
3 [14-K222611 AT HhK Needle Bearing 1
4 |14-K252913 AT HhK Needle Bearing 1
5 |10-2051020-1 £ If Ring 1
6 [10-2321220-1 I Ring 1
7 |351.08-04 IR EEAT Connecting Rod 1
8 [351.08-05 foikE st Left-Link 1
9  [351.08-06 g Right-Link 1
10 ]01-804000514-1  |1k{T424T /M4 X 5 Screw 3
11 [351.08-07 R Connecting Rod Pin 3
12 [311.12-08 2R 0il Wick 3
13 [311.09-03 I 0il Felt 10
14 |351.08-08 5 KL AR Feed Crank 1
15  |01-506751424-1 |55 34847 /M6 X 0. 75X 14 [Screw 1
16 [351.08-09 A Liner 1
17 |351.08-10 it Lock Nut 1
18 |15-1301206-1 LY Spring Pin 1
19 |351.08-12 1 5[] 5 Pin 1
20 [351.08-13 R EAT Connecting Rod 1
21 [351.08-14 P22 A Rocker Crank 1
22 [01-806750514-1  [IEATH24T /M6 X0. 75X 5 Screw 4
23 [351.08-15 g Washer 1
24 [01-103000621-1  [JiSLIB4T /M3 X 6 Screw 1
25 |351.08-16A ERLELE R Feed Link Bracket 1
26 [351.08-17 TR Bushing 1
27 [351.08-18 AT PIR Connecting Rod Guide 1
28 [01-806000614-1  [IFAJHB4T /M6 X 6 Screw 1
29 [351.08-19 o7 e 58 5% Spring 1
30 [351.08-20A IE KR 7~ Lever Shift 1
31 |12-068180 070 %5 4 P 0-Ring 2
32 [351.08-21 B RS2 AR Feed Graduations 1
33 [01-104001221-1  |JTLHBET /MAX 12 Screw 2
34 |351.08-22A IR T B AT Regulation Screw 1
35 [03-605000400-1  [#BE}/M5 Nut 2
36 [12-050150 074 %5 35 [l 0-Ring 1
37 [01-804001014-1  [1E£JH84T /MAX 10 Screw 1

17




18



9. IEEMEBNEB /0 11/Feed Mechanism 11

e FE \ it s | i
H L JEL
1 ]351.09-01 5L AV Feed Crank Shaft 1
2 [351.09-02 Tk 0il Wick 1
3 |351.09-03 BREE Ball Plug 1
4 [351.09-04 S 0il Felt 23
5 [351.09-05 [ Shaft Collar 3
6 |01-806750514-1 | IEATHR%ET/M6X0. 75X5 [Screw 5
7 |351.09-06 A b Link Pin 1
8 [311.12-08 T2k 0il Wick 1
9 [311.12-07 S 0il Felt 4
10 [351.09-07A T SEHE Main Feed Bar Link 1
11 |01-803000444-1  |1FAF84T /M3 X 4 Screw 1
12 |351.09-08 HEAAEL Link Bushingl 1
13 |01-505002421-1  |[#B%T /M5 X 24 Screw 1
14 |351.09-09 T X AT IR Feed Bar Guide-Right 1
15 [201.20-13 2RET Tack 3
16 [13-11730170 MEES] 0il Seal 3
17 ]351.09-10 5L AR Feed Crank 1
18 |351.09-11 ISR Bushing 3
19  1351.09-12C E IR AR Differential Feed Crank Shaft 1
20 |351.09-13 £k 0il Wick 1
21 |311.12-18 Al P Bushing 1
22 |351.09-15 o P 2 )5 2 Bushing 1
23 [351.09-16 BB Bushing 1
24 1351.09-17 EN T X IEFF Differential Feed Bar Link 1
25 [351.09-18 HEARELL Link Bushingll 1
26  [01-505001821-1  [#B4T /M5 18 Screw 1
27 [351.09-19 & M 24T /M5 Screw 1
28  [05-053101001-5  |ZAfE Washer 1
29 [351.09-20 EMAEIL Link Bushingl 1
30  |351.09-21A I X I FER Feed Bar Guide-Left 1
31 [351.09-22 B S B Bushing 1
32 [351.09-14A IERL T XA Feed Bar Assembly 1
32-1 |351.09-14-01A ZEAERLE X Differential Feed Bar 1
32-2 [351.09-14-02A FIERT X Main Feed Bar 1
33 [351.09-25 S 0il Felt 1
34 [351.09-26 o) S EE L Feed Rocker Shaft 1
35  |351.09-27 THZk 0il Wick 1
36 [351.09-28 BR2E Ball Plug 1
37 [351.09-30 72 7 i A el B Bushing 1
38 [351.09-31 S 0il Felt 1
39 [351.09-32 VEVRIES Side Block 1
40 |351.09-33 £k 0il Wick 1
41 |351.09-34 27 B S B Bushing 1
42 [351.09-35 kAT Main Feed Dog 1
43 [351.09-36 EEiEA T Differential Feed Dog 1
44 [351.09-37 EVRIELS Side Block 1
45 |14-K91210 AT HhK Needle Bearing 1
46 |01-504000821-1  [WB4T /M4 X 8 Screw 4
47  [01-806000614-1  [1FATHBAT /M6 X 6 Screw 1

19




10. iIERMESN > 111/Feed Mechanism 111

N
\ \

20



10. ERMEENFR 4> 111/Feed Mechanism 111

e FE \ it s | i
H L JEL
1 [351.10-01 A4 BhEAT Crank Link 1
2 [351.08-07 EFT Connecting Rod Pin 1
3 |311.12-08 2% 0il Wick 1
4 [311.09-03 S 0il Felt 4
5 [01-804000614-1  |1FAJH84T /M4 X 6 Screw 1
6 [351.08-15 | Washer 1
7 101-103000621-1  |Jiki24T /M3 X6 Screw 1
8 [351.10-02 22 A T AR AL A Differential Crank, C.Set 1
9 101-806750514-1 | iAHHRET /M6 X 0. 75X5 |Screw 3
10 |351.10-03 AT E Bushing 1
11 351. 10-04 ZE B T AT AT Differential Adjusting Lever 1
12 |351.10-05 177 5.5 Sping 1
13 |351.10-06 A ] Shaft Collar 1
14 ]351.10-07 TR AT el T Bushing 1
15 [13-09240170 NEES] 0il Seal 1
16 |351.10-08 AT ShE LS T Lever Linkl 1
17 [01-805000614—6 | 1-4JH84T /M5 X 6 Screw 2
18 |351.10-09 LR Link Plate 1
19 201.09-24 & M 24T /M5 Screw 3
20 [351.10-11 AL HIELE R TT Lever Linkl 1
21  [351.10-12 AT H S EE Bushing 1
22 [351.10-13 KA 5 Lever Shift 1
23 |351.10-14 A I 45 AR Crank Link 1
24 |201.09-38 2 B TR AT Screw 1
25 351.10-15 ET T Differential Plate 1
26 |311.10-02 =B B Spacer 2
27 [01-404001423-1  [+uB4T/M4 X 14 Screw 2
28 [201.09-41 ATAT 13 Lever Stopper 2
29  [05-043080900-4  |F ) Washer 2
30 [01-404000623-1  |[1-FiB4T /M4 X 6 Screw )
31 ]201.09-37 ZEA AR Differential Adjusting Nut 1
32 109-0620513-1 s Elastic Disk Washer 1

21






Administrator
线条

Administrator
线条

Administrator
线条

Administrator
文本框
34

Administrator
文本框
35

Administrator
文本框
35

Administrator
文本框
36


11. [E4if& 8% 4y /Presser Foot Mechanism

e o : ET R | a
H L FL
1 311.11-14 i J RN 42 Regulation Screw 1
2 [311.11-13 IR L) Lock Nut 1
3 351.11-01 R Presser Bar Springl 1
4 |351.11-02 PR Presser Bar Spring! 1
5 351.11-03 & JHIAE Presser Bar 1
6 [311.11-06 A 0il Shield 1
7 [13-08240150 EEES) 0il Seal 1
8 311.11-09 JE JHIAE 5 ) i AR Presser Bar Clamp 1
9  [01-504001221-1  |hB%% /MAX 12 Screw 1
10 [311.11-12 T JEIAE S 2H A Presser Bar Guide, C. Set 1
11 ]01-404002023-1  [#B4T /M4 X 20 Screw P)
12 [311.11-02 By 4 24 Safety Holder 1
13 ]01-503000621-1  [#24T /M3 X6 Screw 1
14 ]05-032050700-4 [ Washer 1
15 [311.11-27 s JiE 2H 44 Presser Foot, C. Set 1
16 102-909400921-1  [#B4TSM9/64 X 9 Screw 1
17 [351.11-04 AT A4 Tension Rod, C. Set 1
18 [351.11-05 B T Springl 1
19 [351.11-06 AT LR Tension Rod Link 1
20 [201.13-13-01 A ] Shaft Collar 1
21 [01-506751424-1 |55 L4847 /M6 X 0. 75X 14 Screw 1
22  [201.13-18 EEEAT Link 1
23 |311.11-11 JE R AR Lifter Link 1
24 |311.11-10 £ M ST /M5 Screw P)
25 |351.11-09 EieEE] Lever 1
26  |201.13-17 £ AT /M10 Screw 1
27 |201.13-15 HLAFRETL Spring! 1
28 |351.11-12 SE Bracket 1
29 [01-404000823-1  [#24T /M4 X 8 Screw 2
30 [01-705002521-1  [JFAEAN/NfMZEET /M5 X 25 Screw 1
31 [03-605000400-1  [#ZE} Nut 1
32 [311.11-05 T A 1 Bushing 1
33 [351.11-14 AT ER Bushing 2
34 [01-804000614-1 |75 LI 384T /MAX6  [Screw 2
35 |311.14-07G $4 18 Collar 1
36 [12-095265 074 %5 35 el 0-Ring 1

23




12, M4 B ¥ 4> /Spreader Mechanism

24



12. MEHL B384y /Spreader Mechanism

e o : BT R | a
L HEL
1 ]01-103000621-1  [Ji3H8%] /M3 X 6 Screw 1
2 [351.12-14 MREHEM Washer 1
3 [351.12-13 MREHE Connecting Rod 1
4 |351.12-12 MmO R Eccentric Wheel, c. set 1
4-1 |351.12-12-1 MR (o B Eccentric Wheel 1
4-2 [01-805000614-1 | 1FfJHB%T /M5 X 6 Screw 2
5 [311.12-14 T A A Adjusting Crank Pin 1
6  |351.12-03 T AR Adjusting Crank 1
7 |01-506751424-1  |5E3LIBET/MEX0.75X 14  [Screw 2
8  105-053101001-5 | A& Washer 1
9  [03-605000400-1  |#EEE/M5 Nut 1
10 [06-0800816-1 pANSEE] Ring 1
11 [201.05-08 HBH Washer 2
12 [351.12-11 s ER Bushing 1
13 |351.12-06 el Needle Driving Shaft 1
14 |311.12-18 AT E Bushing 1
15 |351.12-07 M EAT Needle Driving Link 1
16 |311.12-09 MR AT Needle Driving Bar Link 1
17 [311.12-07 T 0il Felt 2
18 |311.12-08 2k 0il Wick 1
19 [351.12-09 W - A 2k Needle Driving Crank Shaft 1
20 [351.12-08 WA AR E Bushing 1
21 |13-09340190 bEES] 0il Seal 1
22 [05-101202303-5  [ZAME Washer 1
23 |311.12-03 Hhiis Shaft Collar 1
24 [01-503000421-1  [#B4T /M3 X 4 Screw 2
25 |351.12-15 R Spreader Holder 1
26 |01-504001421-1  [#24T /M4 X 14 Screw 1
27 |01-504001021-1  [#B4T /M4 X 10 Screw 1
28 [351.12-16A ME&R Spreader 1

25




23

10

20
22

19

12-A

13
14
14
15
16-A
17
12-8
13
14
14
15
16-B
17 g
13 12-C
14
14
15
16-C
17
18
11
21
12-A
12-A
12-A
12-B

12-C


Administrator
文本框

Administrator
文本框

Administrator
文本框
9

Administrator
文本框
10

Administrator
文本框
11

Administrator
文本框
12-A

Administrator
文本框
12-A

Administrator
文本框
12-A

Administrator
文本框
12-B

Administrator
文本框
12-C

Administrator
文本框
13

Administrator
文本框
13

Administrator
文本框
13

Administrator
文本框
14

Administrator
文本框
14

Administrator
文本框
14

Administrator
文本框
14

Administrator
文本框
14

Administrator
文本框
14

Administrator
文本框
15

Administrator
文本框
15

Administrator
文本框
15

Administrator
文本框
12-A

Administrator
文本框
12-B

Administrator
文本框
12-C

Administrator
文本框
16-A

Administrator
文本框
16-B

Administrator
文本框
16-C

Administrator
文本框
17

Administrator
文本框
17

Administrator
文本框
17

Administrator
文本框
18

Administrator
文本框
18

Administrator
文本框
18

Administrator
文本框
19

Administrator
文本框
20

Administrator
文本框
21

Administrator
文本框
22

Administrator
文本框
23


13. e 2283570 /Thread Tension Mechanism

e e ‘ £ wE | s
L 3L
1 ]351.13-01 NS AN AN Tension Release Shaft,C.Set 1
2 311. 13-04 eSS Eccentricty Bushing 1
3 [01-404001423-1 BEET /M4 X 14 Screw 1
4 [311.13-01 WA LR Hh AR 244 Tension Release Crank, C.Set 1
5 [01-505001224-1 53 JH2ET /M5 X 12 Screw 1
6  [05-081201503-5  [F¥AZk HhAR ) Washer 1
7 |351.13-02A B 2RI 2R Thread Guide 1
8  |01-404000823-1 B2ET /M4 X 8 Screw 4
9 351. 13-04 NG Tensioner Assembly 1
10 311. 13-08 i 2 42 Thread Guide Bracket 1
11 [311.13-10 a2k Tension Disk Separator 1
12-A [311.13-12A JeLRAA (W) Thread Tension, C. Set (A) 3
12-B [311.13-12B JeLAAH (B) Thread Tension, C. Set (B) 1
12-C |311.13-12C JeLRAIA (O Thread Tension, C. Set (C) 1
13 |311.13-12-01 SJe LR B AT Thread Tension Screw 5
14  [201. 16-02-03 Sk Thread Tension Disk 10
15  |201. 16-02-04 Je 2 33 i Thread Tension Base 5
16-A |201. 16-02-05A J LR F (A) Thread Tension Spring(A) 3
16-B [201. 16-02-05B J 28 # (B) Thread Tension Spring(B) 1
16-C |204. 16-02-05C J 28 # () Thread Tension Spring(C) 1
17 [201.16-02-06 IR Stopping Bushing 5
18 1201. 16-02—-07 e A nE R Thread Tension Knob 5
19  [311.13-09 sl Thread Guide Il 5
20 |351.13-05 L ARL Thread Guide Il 5
21 |311.13-11 £ 950 Washer 5
22 [311.13-06 /NS RN Spring 1
23 |311.13-07 h S IEET Screw 1

27




14. PhEk. i 2k 88584 /Needle. Spreader Thread Handling

28



14. P2k, 1 2 253897 /Needle. Spreader Thread Handling

e mE : £ we | &n
H L HLL
1 311.14-01 T 2k Thread Guide Plate 1
2 |01-104000721-1 LS IEAT /MA X 7 Screw 1
3 [311.14-02 BT HRER Thread Guide 1
4 [01-503000621-1 BEET /M3 X 6 Screw 3
5 311. 14-03 EFAT T 258 Thread Support 1
6 [05-032050700-1 EE Washer 1
7 101-503000421-1 BZET /M3 X 4 Screw 1
8  [01-504000824-1 57 S AT /M4 X 8 Screw 1
9 |07-0421111-1 S 2 B Elastic Washer 1
10 ]05-046201453-5 | Washer 1
11 |311.14-06 R il Shaft 1
12 |311.14-07G 1418 Collar 1
13 [01-804000614-1 1EATRRET /M4 X 6 Screw 2
14  [13-09340190 EES) 0il Seal 1
15 |06-0700814-1 PANBEE] Ring 1
16 [311.14-08 F1 28 20 Holder 1
17 ]07-0521313-1 s 2 P Spring Washer 1
18 |01-505001424-1 57 SLBBET /M5 X 14 Screw 1
19 [311.14-09 EreRITE g Thread Guide 1
20 [01-404000823-1 - ABET /MA X 8 Screw 7
21 [01-803000414-1 1F AT /M3 X 4 Screw 3
22 [311.14-10 JUES RN Holder 1
23 |311.14-11 SRS Thread 3
24 [311.14-12 fik gl i 2k 4 Thread Guide 1
25  05-043080900-4 B Washer 3
26 311. 14-13 e 2 A Thread Tension Base 1
27 |311.14-14 BT JEZ6HR (A) Thread Tension Plate (A) 1
28 [311.14-15 ELAT e 26 4R (B) Thread Tension Plate(B) 1
29 |311.14-16 EHAE N Je 22 3 Thread Tension Spring 1
30 |311.14-17 AT/ Je LR WBET Thread Tension Screw 1
31 |311.14-18 MEE 2R ZET Thread Guide 1
32 [311.14-19 HH [A] AR Mideel Board 1
33 [311.14-20 MR 2R AT T Thread Guide 1
34 |311.14-21 MR- FT 25 40 Thread Takeup 1
35 |311.14-22 MEE T4 Thread Guide 1
36 |01-504000821-1 PEET /M4 X 8 Screw 2
37 [311.14-23 MEE T 2R Thread Guide 1
38  [203. 19-06-06 JE £t Thread Tension Disk 2
39  [203. 19-06-07 FE 2% 5% Thread Tension Spring 1
40 1203. 19-06-05 JRZRWELT Thread Tension Screw 1
41  [203. 19-06-08 TR 2R W2 R Thread Tension Nnt 1
42 [311.14-24 WE 2L 28 7] Thread Guarding Hook 1
43 01-803000314-1 1EATIBET /M3 X3 [Screw 1
44 [311.14-26 o 2R Guide Hook 1
45 101-525000421-1 JEET /M2. 5X 4 Screw 1
46 |311.14-25 PR il s B 5 Bushing 1
47 |351. 14-02 PRk il T £ 15 Bushing 1

29




21



Administrator
文本框
37

Administrator
文本框

Administrator
线条

Administrator
线条

Administrator
文本框
38

Administrator
文本框
37

Administrator
文本框
39

Administrator
文本框
40

Administrator
文本框
41

Administrator
文本框
41

Administrator
文本框
42

Administrator
文本框
43

Administrator
文本框
44


15. T & 28343 /Looper Thread Mechanism

e o : £ we | s
H L HLL
1 |351.15-01 FT 28 5 AL B il Thread Takeup Shaft 1
2 13-09740220 MiES 0il Seal 1
3 |13-09740150 pHES) 0il Seal 1
4 [351.15-02 [F) 5 58 -381h Timing Gear—32 1
5 [01-805000514-1  |1F4H8%T /M5 X 5 Screw 2
6 |[351.15-24 AL SR E Bushing 1
7 [351.15-03 LSS B Bushing 1
8  [05-101202103-5  |*FH YT Washer 2
9 [351.15-04 A ] Shaft Collar 2
10 101-806750514-1  [1EAF#24T /M6 X 0. 75X 5 |Screw 3
11 |351.15-05 L E AT Looper Thread Takeup Assemly 1
12 101-806750844-1  [1EAF#24T /M6 X 0. 75X 8 |Screw 1
13 |351.15-06 1 F Stopper 1
14 |351.15-07 iy Flat Spring 1
15 [01-604000521-1  |#24] /M4 X5 Screw 2
16 ]01-404001023-1  [#B4T /M4 X 10 Screw 2
17 ]351. 15-08 FT LR B R 2 Thread Takeup Adjusting Base 1
18 351. 15-09 T2k 248 Thread Takeup Bracket 1
19 |351.15-10A FELRIR Thread Wiper 1
20  [01-704000621-1  |4b/NFHE2AT /M4 X 6 Screw 1
21 [03-604000220-1  [#B K}/ M4 Nut 1
22 |351.15-11 228 W ] 22 Thread Wiper Bracket 1
23  |351.15-12A i S350 Thread Guidel 1
24 05-027050600-1 | Washer 2
25 [01-525000421-1  [#B4T /M2. 5 X 4 Screw 2
26 [311.15-15A FTLREET LR 1T Thread Guidell 1
27 |351.15-13 FT LR ZE [ 2 S Thread Takeup Shaft 1
28 [351.15-14 177 5.5 Spring 1
29  [01-804000414-1  [1-fJiB4T /M4 X 4 Screw 3
30 [351.15-15 e 28 i Thread Retainer Base 1
31 [01-503000421-1  |W84T /M3 X 4 Screw 1
32 [201.05-36 $2 2R PR K [ R ET Screw 1
33 351. 15-17 Je R 1 Thread Retainerl 1
34 351. 15-18 Je R 11 Thread Retainer! 1
35 [351.15-19 Je 28 g Spring 1
36 [351.15-20A FLEEIR Thread Guatd 1
37  [01-404000623-1  [#24T /M4 X 6 Screw 2
38 |351.15-21 TSR AT Thread Guidel 1
39  |351.15-22 TEE A TT Thread Guide! 1
40 [01-503000421-1 |44 /M3 X 4 Screw 1
41 [351.09-03 BREE Ball Plug 2
42 |351.15-25 2R 0il Wick 1
43 [351.09-04 S 0il Felt 4
44 01-805000414-1  [1E4J4B4T /M5 X 4 Screw 2

31




12
1
6— _
14
19
16
12
27
13
28
22 24
23
26
16
25
20

21

17

10


Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框
5

Administrator
线条

Administrator
文本框
6

Administrator
线条

Administrator
文本框
7

Administrator
文本框
8

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
线条

Administrator
文本框
9

Administrator
文本框
10

Administrator
文本框
11

Administrator
文本框
12

Administrator
文本框
12

Administrator
文本框
13

Administrator
文本框
14

Administrator
文本框
15

Administrator
文本框
16

Administrator
文本框
16

Administrator
文本框
17

Administrator
文本框
18

Administrator
文本框
19

Administrator
文本框
20

Administrator
文本框
21

Administrator
文本框
22

Administrator
文本框
23

Administrator
文本框
24

Administrator
文本框
25

Administrator
文本框
26

Administrator
文本框
27

Administrator
文本框
28


16. JEWEE%r 1 /Lubrication Mechanism I

IR

Fe K5 X o = HiE
1 |201.20-09YGA iy & 0il Tube 1
2 [201.14-10 A Rk 0il Tube Joint 4
3 [201.20-08 HE R 0il Tube Clamp 6
4 [201.14-11 T L BAT 0il Tube Joint Screw 2
5 |311.16-06 L Felt 1
6 [311.16-07 THE 0il Tube 1
7 351. 16-06 5% yH M g Nozzle Holder 1
8 [351.16-07 I M Nozzle 1
9 [351.16-08 THE 0il Tube 1
10 [201.20-09YGA ik=al Supply 0il Tube I 1
11 |351.16-10 EAR e 0il Release Plate 1
12 [01-404000623-1 +FUEET /MA X 6 Screw 3
13 [311.16-05 L Felt 1
14 [351.16-20 Wy T Suction Pipe 1
15 [311.16-02 EIR =] Latch 1
16 [103. 08-36—1-4A SSlEEES Suction Pipe Bushing 2
17  [103.08-36-1-4A BIHET Back To 0il Tube I 1
18 |351.16-11 W T 4 A 0il Sprinkler, C. Set 1
19 [01-604000521-1 B2ET /M4 X 5 Screw 1
20 |201. 20-09YGA LA TT Supply 0il Tubell 1
21  |311.16-12 THE 2 S B AT 0il Tube Joint Screw 1
22 |351.16-13 T AR 0il Tube Presser 1
23 [351.16-14 Wz JH AR Sponge 1
24 |103. 08-36-1-4A EIRE=RN Back To 0il Tube IT 1
25 |351.16-16 W Felt 1
26 351.16-17 MM 1T Suction Pipe 1
27 [201.20-09YGA T 0il Tube 1
28  [01-404000823-1 BEET /M4 X 8 Screw 1

33




34



17. JEIE B4+ 11/Lubrication Mechanism 11

e o : £ we | s
H L HLL
1 351.17-01 ity 0il Reservoir 1
2 1201.15-01-02 el EaRED) Screw Gasket 1
3 [201.15-01-03 RO IRET Screw 1
4 101-508002024-1 | 5% LEBET /M8 X 20 Screw 4
5 [351.17-02 JHIBE 25 5 0il Reservoir Gasket 1
6  |351.17-03 IR A 0il Pump, C. Set 1
6-1 |351.17-03-01 TR bR %e Worm Wheel 1
6-2 [01-805000514-1 | 1F4JiB%T /M5 X 5 Screw 2
6-3 |351.17-03-02 JHI 2R 5] 5 R 0il Pump Bracket 1
6-4 |351.17-03-03 THEZE A AE Pump Body 1
6-5 |351.17-03-04 HIENHETT Pump Rotor—Insidel 1
6-6 |351.17-03-05 TR M1 Pump Rotor—Outside 2
6-7 |351.17-03-06 TH1 2R JEC A Pump Base 1
6-8 |351.17-03-07 HIENE 1T Pump Rotor—Insidell 1
6-9 [351.17-03-08 THIZE Lo 0il Pump Shaft 1
6-10 |351.17-03-09 VIR JE B i Pump Base Cover 1
6-11 [01-404002523-1  [&53LiB4T /M4 X 25 Screw 2
6-12 [01-404004023-1  [553LiB4T /M4 X 40 Screw 2
6-13 [351. 17-03-10 THIZE JE Filter Net 1
6-14 |351.17-03-11 TR Filter Net Cover 1
7 |201.15-07 Bk 0il Tube Joint 2
8  [01-506001224-1 | 3L 5T /M6 X 12 Screw 2
9 [351.17-04 JE I B3 33k 0il Filter Joint 1
10 |201.14-05 JEIM 2E 0il Filter 1
11 [12-390350 070 25 4 P 0-Ring 1
12 1351.17-05 JEHR LS 0il Filter Cover 1
13 [201.02-37 JEI 28 F bR i Filter Replacement Label 1
14 ]01-404001223-1  [#E4T /M4 X 12 Screw 3

35




18. ikt B . HRBAAT#54)/H. R. Device. Jacklight




18. fEy s B MEIT#E4>/H. R. Device. Jacklight
- - g o o
7 K5 T o HE &V
1 |351.18-08 Bt 2R R i S A4 Silcone 0il Reservoir, C. Set 1
1-1 |351. 18-08-01 AR & T Silcone 0il Reservoir Cover 1
1-2  [15-1200804-1 PP Spring Pin 2
1-3  [351. 18-08-02 e hEh & Silcone 0il Reservoir 1
2 |311.18-10 2 B Felt 1
3 [351.18-01A HLEEE T & Silcone 0il Reservoir 1
4 |351.18-02 MUET Gk v & 75 Silcone 0il Reservoir Cover 1
5 [351.18-03A JEEH 75 Cover 1
6 |18-404001123-4 | =fFEWZETMAX 11 [Screw 2
7 [351.18-04 WA A A0 2 24 Needle Cooler, C. Set 1
8  [01-404000823-1  |WZ4T/M4X 8 Screw 1
9 351. 18-05 NLEFA HI 2R E Needle Cooler Felt 1
10 |201.20-13 THZRET Tack 1
11 |351.18-06 2R 0il Tube 1
12 |351.18-07 TH 2R 0il Wick 1
13 [20-4350672-4 H O] (EIHI% ) [Screw 2
14 [J1-09-35B 5 BE IR B KT A Light C, Set 1
15 |20-4291072-3 H S8 4T Screw 2
16 |101.06-21 HEL P KT 6 L Receptade Plug 1
17 101. 06-22 LB Receptade Plug Cover 1
18  ]103.11-64 Ak 2R B Cord Clip 2
19 ]01-404000623-1  |+-F#24T /M4 X 6 Screw 3
20 [351.18-09 HEL I T[] S i Lamp Fixing Plate 1
21 [05-043080900-4  |# ) Washer 1

37




38



19. brvEL HECAE/Standard Specific Parts

e o : £ e | su
L HLL
1 351. 19-01A b B4R Auxiliary Bracket 1
2 |05-043080900-4  |# A Washer 2
3 |01-504001221-1  [#B4T /M4 X 12 Screw 2
4 [351.19-02C Tk E A7 28 204F  |Fabric Guide, C. Set 1
4-1  [351.19-02-04 A (545 A Fabric Guide Rod-Right 1
4-2  [351.19-02-01 $547 b i e Folder Stand 1
4-3  [351.19-02-02 NIRRT AR Fabric Guide-Left 1
4-4 101-503000421-1  |[#B5T /M3 X5 Screw 2
4-5 |351.19-02-03 INEEAAR A Fabric Guide—Right 1
4-6 |351.19-02-05 BRLIEET /MAX 8 [Screw 1
5 [351.19-13 HA G-/  |Straight Type Fabric Guide-Left 1
6 [351.19-14 HA S #s-4  |Straight Type Fabric Guide—Right 1
7 [01-525000421-1  |#BAT/M2.5X 4 Screw 2
8 [351.19-15 55 SAi%e-4  |Fabric Guide-Left 1
9 [351.19-16 55 SAige-47  |Fabric Guide—-Right 1
10 |01-525000621-1  [#B4T/M2. 5X6 Screw 2

39




40



20. ZIEF4r/Installation Mechanism
o o B4 e o
Fe K5 = L B &1
1 351. 20-00 SRR A Table Fixing Rod, C. Set 1
2 351. 20-02 MK BT R Cushion Rubber 4
3 351. 20-01 B 7 3 S A Fixing Rod 4
4 05-062081301-1 e Washer 4
5 05-064161800-1 o Washer 4
6 07-0631616-1 L Spring Washer 4
7 03-606000500-1 W2 BE/M6 Nut 4
8 311. 20-00 E AR [ e JE A A Semi—Submerged Installation, C. Set 1
9 201. 22-07-08-04 £ R e R Nut 4
10 |311.20-14 A Washer 4
11 |311.20-15 O Washer 12
12 |311.20-16 NE Gasket 4
13 311.20-17 BRE Cushion Rubber 4
14 |01-508005524-1 HARIZET Screw 4
15  [311.20-19 ML BT R BB AT Screw 4
16 311.20-20 B TR Treadle Chain Guide 1
17 |01-505000821-1 B24T /M5 X 8 Screw 2
18 |311.20-13 e Bracket 2

41




42



21. fffEB471/Accessories Parti

e o : £ : e | su
L HLL

1 311.21-01 INBAE AR Small Attachment Box 1
2 [311.21-02 2R B A Thread Stand, C. Set 1
3 311. 21-02-01 o = Thread Standing Pipe (Upper) 1
4 311.21-02-02 LT Thread Standing Pipe (Lower) 1
5 [201.22-07-09-04 |iF £ (KD Thread Guide Arm (Long) 2
202. 22-07-09-04 |iT £ (45 Thread Guide Arm (Short) 2
6 |201.22-07-09-05 |5K4n Joint 4
7 |201.22-07-09-06 |7kFniE4T Screw 4
8  [201.22-07-09-07 |3t £ HiiR Thread Guide Hole 5
9  [201.22-07-09-08 |#ZH} Nut 4
10 [201.22-07-09-09 [ K[EH 2 IMZ84TA  [Screw 1
11 [201.22-07-09-10 | & FH24TB Screw 3
12 1201.22-07-09-11 | K[ &%k Thread Guide Holder (Large) 1
13 [201.22-07-09-12 |[# % e 84T Thread Guide Pole 1
14 |201.22-07-09-13 |#2E} Nut 7
15 201.22-07-09-14 | F FER:L Column Pipe Connector 1
16 |201.22-07-09-15 |43 424T Screw 2
17 [201.22-07-09-16 |ZFZ4F Thread Guide Pole 1
18  [201.22-07-09-17 |/ EF Thread Guide Holder (Small) 1
19 |201.22-07-09-18 [T H ) Washer 2
20 |201.22-07-09-19 |34 Elastic Washer 1
21 |201.22-07-09-20 | KIELE Nut 1
22 |201.22-07-09-21 |2k Spool Cushion 5
23 |201.22-07-09-22 |Z; 4k Spool Pin 5
24 |201.22-07-09-23 |ZefiLEL Spool Mat 5
25  [201.22-07-09-24 |4i% Spool Seat Disc 5
26 |201.22-07-09-25 |3t 2k g Elaetic Washer 5
27 |201.22-07-09-26 | 5% % 1iH Column Cap 1

43




4

12

14


Administrator
文本框

Administrator
文本框

Administrator
文本框

Administrator
文本框
3

Administrator
文本框
4

Administrator
文本框
4-1

Administrator
文本框
4-2

Administrator
文本框
5

Administrator
文本框
6

Administrator
文本框
7

Administrator
文本框
8

Administrator
文本框
9

Administrator
文本框
10

Administrator
文本框
11

Administrator
文本框
12

Administrator
文本框
13

Administrator
文本框
14

Administrator
文本框
15


22. M43 11/Accessories Partll

IR

F5 K5 X o B H/IE
1 [351.22-01 AN T ] Paking Box (Qutside) 1
2 103. 20-52 e Dustproof Cover 1
3 311.06-17 MLEE (UYX128GAS#H10) Needle 3
4 [361.20-05 TRFEAAE Foam Box, C. Set 1

4-1_[361.20-05-01 TEARAE (1D Foam Box (Up) 1

4-2  [361.20-05-02 AR (T Foam Box (Down) 1
5 361. 20—06 K46 Big Attachment Box 1
6 [201.22-07-08-11 |MHE48 Accessories Bag 1
7 |311.20-22 | Chain Hook 1
8 201. 22-07-08-13 5 Tweezers 1
9 201. 22-07-08-15 NHAITE (S6) Hexagon Spanner (S6) 1
10 ]201.22-07-08-16 |5 FWisfAITF (1.5) Hexagon Spanner(1.5) 1
11 |311.20-12 KUEL2 T] Screwdriver 1
12 201. 22-06C Kl ar 0il Pot 1
13 201. 22-07-08-09 /AR 0il Container 1
14 |[351.22-06 SE 7 Localizer 1
15  |351.22-07 LA Threading Hook 1

45




23. i & X 54 /Non—submerged Table

540
15 206 15 / 4-R10
- @17 (i)
Fa
v
rn 53 o
T - -
-3 50 (i) =
4-@7 (i) /
g
=
=
. -
q'éqm
& Al
8w
4 =
* L=
s
=
N
45
-
\

#
o

46




24 TR 54 /Semi—submered Table

54()
316 50
4-R10 75 30 206 55
Fa
—
@17 () =
16 p
@50 (i)
Y 2-R23
R i e
; & /\
\'Q L T
@3 i |\-ﬁ-_-‘h -
A N, 4-R23 +
-
! ~
b g , A
8 A=
2-R15 /| 2
65 178 69

A
Operator
fEdk

§
q =
45
A-A
4-013
v Vool A =
%y’ -@25.5 ¢
&
47 e




25. 7 0 X &4 /Open—submerged Table

2-040 (38 )

5
:J
i
A
&n

Y
Operator
el &

PN
20

48

1200









26. /) J]— (35B-Type

Left—cut tool— (35B-Type)

IR

Fe K5 X o = &iE
1 355.01-01 IRk GR Machine Frame Unit 1
2 |355.05-02 - A A Upper Crank Shaft, C.Set 1

2-1 [355.05-02-01 - Bl Upper Crank Shaft 1

2-2  1351.05-02-02 PR BRIEAT Connecting Rod 1

2-3 |351.05-02-03 PREREK AR Crank 1

2-4  [01-404001223-1 BT /MA X 12 Screw 4
3 [355.03-08A R 28 Needle Plate Base 1
4 [01-504000824-1 AT screw 1
5 [355.03-07A EEEEN Left-Brock 1
6 |355.06-19A R Needle Plate 1
7 |355.06-20A EHHRIEATSMO /64 X 7 Screw 1
8 [01-503000621-1 B AROIEAT /MA X 6 Screw 1
9  [355.11-15A-356 s JEI2H A Presser Foot, C.Set 1
10 ]355.09-35A-01 kAT Main Feed Dog 1
11 355. 09-35A-02 ETNIEAT T Differential Feed Dog 1
12 [355.09-14 BRI XA Feed Bar Assembly 1

12-1 |355.09-14-01 ETIERF X Differential Feed Bar 1

12-2 1351. 09-14-02 TERET X Main Feed Bar 1
13 [355.25-02 15 KBLHE B Hh Feed Rocker Shaft 1
14 |355.25-03 Y7l A Rocker Shaft Crank 1
15 |01-806750414-1 1 ASHIEAT /M6 X 4 Screw 1
16 [01-504001024-1 7 SLIBET /M4 X 10 Screw 1
17 |355. 25-04 i Co N Eccentric Pin 1
18 [355.03-11 ERE S Side Cover Gasket 1
19 [355.03-10 JEC A ] 55 Bed Side Cover 1
20 |01-404002523-1 | FIRET /M4 X 25 Screw 3
21 355. 03-12A 25 Sewing Cover 1
22 [355.03-13 ) 55 G B AR Auxiliary Side Cover 1
23 [22-08506011 ¥ i 32 Rubber Pulg 1
24 |355.02-08C FIEE Front Cover 1
25 |01-525000321-1 PEET /M2. 5X 3 Screw 1
26 [01-604000521-1 PEAT /M4 X 5 Screw 3
27 |01-104000721-1 DT BEAT /MA X T Screw 3
28 355. 02-10C BB AR T3 Top Cover 1
29  [355.19-02A & P boss back-up ring 2
30 |355. 19-04A FRAS 24k Fabric Guide-Left 1
31 |355.19-03A Fitk Fabric Guide-Right 1
32 [05-043080900-4  |F ) Washer 6
33 [01-404001423-1 47 /M4 X 14 Screw 2
34 [01-404000523-1 242 /M4 X 5 Screw 2
35 [351.09-04 S 0il Felt 4
36 [351.09-33 £k 0il Wick 1
37  [01-303000321-2  [#24T /M4 x4 Screw 2
38 [05-043080900-4 [ washer 2
39 [355.02-11A BT AR A BIAR Auxiliary front cover 1
40 |355. 02-12A U ARG BIAR TTHY B Auxiliary front cover II brod 1
41 |355.02-13C B AR GBI AR L1 Auxiliary front coverll 1
42 [356.03-04 JEJBE A g AR LA bed left cover 1
43 [351.18-01 ML EEM & Silcone 0il Reservoir 1
44 1351. 08-22A 6L B AT Regulation Screw 1
45  |351.18-03 I Cover 1
46 [22-03105006 ¥ i 32 Rubber Pulg 1







27. /Y] J)/Left Cutter

Ve
Fe | ESPart No — £ fiNane = i | wn
1 355. 26—01A 2] T [ 5E g Left cutting knife holder 1
2 |01-506001424-1 N 7S AT /M6 X 14 Screw 2
3 |16-1040151-5 B Roller pin 2
(4)  |355.26-01A-01 JGERE Rear bushing 1
5 [355.26-11A IDAL: Cutter shaft 1
6 |355.26-28A h [ Axis. 2
7 [01-803000414-1 1 ATIRET Screw 4
8  [355.26-14A P Spring 1
9  |355.26-17A Y J] e Upper cutting knife bed 1
10 355. 26-31 V) T13 = Cutter cover 1
11 [01-503000511-1 PHRIRET /M3 X5 Screw 1
12 [355.26-18A +Y]7] Upper knife 1
13 ]01-404001023-1 BEAT /M4 X 10 Screw 1
14 |01-604000521-1 BEET /MA X 5 Screw 1
15 [16-1021081-5 Il 5 Y4 Fix pin 1
16 |355.26-16A )T Down knife seat 1
17 ]01-404001023-1 BEAT /M4 X 10 Screw 1
18 355. 26-27A N4 7] Down fabirc knife 1
(19) |355.26-16A-01 HIERE Front bushing 1
20 [01-404001223-1 PEET /MA X 12 Screw 1
21 |355.26-30A A Connection pin 1
22 1355. 26—05 AT Connection link 1
23 [311.12-08 iP5 0il thread 1
24 |355. 26-06 THI £k 2 0il thread clamp 1
25 [01-503000421-1 PEET /M3 X 4 Screw 1
26 |355.26-10A A Connection pin 1
27  [355.26-04A fE 7)) Shaft crank 1
28 [01-804000414-1 1EATHIRAT /M4 X 4 Screw 1
29  [01-504001224-1 BT /M5 X 12 Screw 1
30 [355. 26—08A BT Connection bar 1
31 [01-404001023-1 PEAT /M4 X 10 Screw 1
32 [05-060301002-1 P Washer 1
33 [03-606000500-1 W2 Rt Nut 1
34 |355.26-29A eI 2% 0il receiver 1
35 [01-404000523-1 BEET /MA X 5 Screw 2
36 355. 26-21 b7 2 2 B Dust cover 1
37 01-404000523-1 PEAT /M4 X 5 Screw 2
38 [355.26-26A W R Suction pipe 1
39  |355.26-24A HERL Discharge pipe 1
40 101-505001424-1 JEETME X 14 Screw 1
41 355. 26-36 W X ] e 48 Suction pipe fixing rack 1
42 {05-043080900-1 P Washer 1
43 113. 01-07 23k thread clamp 1
44 01-404000523-1 BEAT /M4 X 5 Screw 2
45 |72-KQ2L06-M5 LAk Pipe joint 1







28, AHY17]— (33A Type Right—cut tool —%;ﬂBSA Tvpe)
] L= AN b L N
1 355. 05-02 b i s AT A Upper Crank Shaft, C. Set 1
1-1 [355. 05-02-01 i % Upper Crank Shaft 1
1-2 |351. 05-02-02 PR FRIEM Connecting Rod 1
1-3_ [351.05-02-03 PheR BR il AR Crank 1
1-4 101-404001223-1 TP IRAET /M4 X 12 Screw 4
2 1356.01-01A VLA Machine Frame Unit 1
3 356. 02—08A I Front Cover 1
4 |356. 02-10C IRl Top Cover 1
5 1356. 03-04C ik Slide Plate 1
6 356. 03-05 N5 JE A T AR Machine Bed Cover 1
7 [356. 03-07A s AR EEEEN Left Brock 1
8 101-504000824-1 WZET Screw 1
9 101-404000823-1 25T Screw 1
10 356. 03—08A R Needle Plate Base 1
11 [22-05004009 Bk Cushion Rubber 3
12 1351. 03-09 AR Screw_spacer 1
13 101-404002023-1 B2ET /M4 X 20 Screw 1
14 101-504001021-1 1257 Screw 2
15 1356.03-11 ] 55 5 4 Slide Cover Gasket 1
16 1356. 03-10 JES RN 55 Bed Side Cover 1
17 |22-08506011 eI Rubber Plug 1
18 101-404001223-1 IR ET /M4 X 12 Screw 4
19 [351.03-13 ) 26 S B AR Auxiliary Side Cover 1
20  |356. 03-12 %G Sewing Corve 1
21 [01-604000521-1 J2ET /MAX5 Screw 2
22 [01-404000523-1 BZET /M4 X5 Screw 1
23 [351. 03-15 [ e 3 Flat Spring 1
24 1351.03-13-02 A% S Auxiliary Sewing Cover 1
25 |01-404001023-1 I2AT /M4 X 10 Screw 2
26 1356. 06-19A-356  [%tHR Needle Plate 1
27 [355. 06-20A EIAROIRET Screw 2
28  [356. 09-35A-00 TR T Main Feed Dor 1
29 |356. 11-15-356 JE B ZH A Presser Foot, C. Set 1
30 [356. 27-01 WA /M5 Screw 1
31 [03-605000400-1 125 /M5 Nut 1
32 [356.27-02 BRI Blade Guide Bracket 1
33 [01-505000821-1 BZET /M5 X 8 Screw 2
34 |356. 27-03 IERR AL B Blade Device Shaft 1
35 [356.27-04A LR Blade Plate 1
36 [01-303000624-1 1257 Screw 2
37 [05-032050700-1 HH Washer 2
38 [356.27-05 BB BAE A AT AT Lever Assembly 1
39  [01-504000621-1 BEET /M4 X 6 Screw 2
40 [356. 27-06 ENLH Stopper 1
41 101-505000621-1 BZET /M5 X 6 Screw 1
42 1356. 27-07 1 g Spins 1
43 1356.27-08 At i) Shaft Collar 1
44 101-503000421-1 BZET /M3 X 4 Screw 1
45 [356. 27-09 ol [i] Shaft Collar 1
46 101-804000414-1 I ATHRET /M4 X 4 Screw 2
47 [356. 27-10 INBS B Small Roller 1
48 105-040101001-3 T Washer 1
49 101-535000621-1 24T /M3. 5X6 Screw 1
50 [356.27-11 /N RS B Small Roller Shaft 1
51 [05-056101000-4 H Washer 2
52 [03-605000400-1 2Bt /M5 Nut 1
53  |356.27-12 NS T AR AE Small Roller Adjusting Brack 1
54 356. 27-13 S E R F Clamp Lever 1
55 [356.27-14 PIATAFEAE Elastic Guide Bracket 1
56 [356. 27-15 P A A [ 5 4 Elastic Guide Holder 1
57 [356.27-16 AT Elastic Guide 1
58 [01-803000314-1 IEATHRET /M3 X 3 Screw 1
59 [356.27-17 £ Pin 1

55







29. V)] — (33A Type)

Right—cut tool— (33A Type)

= %] =L % % e B A
5 K5 T ST o= &1
1 355. 25-02 & RHE B A Feed Rocker Shaft 1
2 [356. 28-01A FEZ)) Bk A9 Rocker Shaft 1
3 [01-504001024-1 5 S RET /M4 X 10 Screw 1
4 101-805000514-1 1EAFBEET /M5 X 5 Screw 3
5 |06-0500810-1 K# Ring 1
6 [351. 09-33 HZE 0il Wick 1
7 355. 25-04 { Lo Eccentric Pin 1
8 [351.09-04 THiEs 0il Felt 4
9 356. 28-04A ) 7 [#] 52 Bk Knife Holder Bracket 1
10 |356. 28-05A EH Bushing 1
11 [01-505001224-1 52 S RET /M5 X 12 Screw 3
12 [01-504003524-1 = L EAT Screw 1
13 |356. 28-07A Hh Shaft 1
14 |355.26-14A H# Spring 1
15  |355.26-28A Bl ] Shaft Collar 2
16 [01-803000314-1 1 AHIRET Screw 4
17 |356.28-08A 1A% Crank 1
18 |356.28-09C GE Pin 1
19 |356. 28-10A AT Crank Link 1
20 [01-804000414-1 BEETMA X 4 Screw 1
21  |356.28-13A P J] e Upper Knife Holder 1
22 [356. 28-14A Y171 Upper Knife 1
23 [01-504001224-1 PEETMA X 12 Screw 2
24 |01-103000621-1  [¥iskizgT Screw 1
25 |01-504001224-1 BN Screw 1
26 |356. 28-15A IS Lower Knife Holder 1
27 |356. 28-16A 7] Lower Knife 1
28  |356.28-19A AR Fabric Guide 1
29 [01-604000521-1 B2AT /M4 X 5 Screw 1
30  |16-1040071-5 Y Pin 2
31  |351. 08-22A 3% RL R AT Regulation Screw 1
32  |351. 18-01 KRRl Silcone 0il Reversvoil 1
33  |351. 18-03 JHEH Cover 1
34 22-03205006 I 7= 2E Cushions Rubber 2
35 [01-505001021-1 — R R A SR AT Screw 2

57




56 5-5
5-7
5-8
5-11
5-9 5-10
9-3
9-4
9-5
954 25-2 2971
25-5
25-6
25-3
25-7
25-8
25
24
23

5-4

9-2

26

22

5-2

18

5-3

9-1

21

5-1

10

11

17
19

20

16

14

15

12

13



30. £V J)= (33A Type)

Right—-cut tool = (33A Type)

o o AR - 1~
5 K5 X it R &VE
1 |01-504001221-1 HEAT /M4 X 12 Screw 2
2 [05-043080900-3 T Washer P)
3 356. 29-02D-00 W X Pipe Device 1
4 [356.29-06-00 PSR A Roller Set 1
5 |356.29-09-06 B Roller Asm 1
5-1 |[356.29-06-06-01 R Hoider 1
5-2 |[311. 14-07G i Shaft Collar 1
5-3 [01-804000614-1 1247 Screw 2
5-4 |14-6000-27 VL K Needle Rearing 2
5-5 [356-29-06-06-02 B Roller Asm 1
5-6 [01-804000414-1 PEETMA X 4 Screw 2
5-7 |356-29-06-06-04 FA K T A Elastic Tane Guide 1
5-8 [01-504001024-1 NN —I2E] Screw 1
5-9 [07-0421111-1 SRR A Spring Washer 1
5-10 [05-046201453-5 £ Washer 1
5-11 [356-29-06-06-04 e A LIEEIN Col lar 1
6 [01-505001021-1 24T Screw 4
7 1356.29-06-08 ER Connecting Block 1
8 356. 29-06-04 PR Holder Bracket 1
9 |356.29-06-14 B Roller Asm 1
9-1 |356. 29-06-14-02  |%h Shaft 1
9-2 [356.29-06-14-01 B Roller Asm 1
9 -3 [05-046201453-5 A Washer 1
9-4 107-0421111-1 SRR A Spring Washer 1
9-5 [01-504001024-1 7S FIEET Screw 1
10 |356.29-06-12 S BR R Holder Bracket Seat 2
11 |21-2400252-5 ARIZET Bearing 4
12 101-805000514-1 24T Screw 3
13 ]01-508002024-1 24T Screw 1
14 ]05-084164600-4 A Screw 1
15 |356.29-06-03 IR RS Holder Bracket 1
16 |356.29-06-12-02 [ 2R T Look Lever 2
17  [21-7602502-4 AMEHT W1ld Screw 2
18 105-063101201-1 A Washer 2
19 ]01-604000512-1 24T Screw 1
20 |356.29-06-10 A Handle 1
21 |356.29-06-09 [i5] 2 R R) Nut 1
22 [356.29-06-01 B Roller Hoider Arm 1
23 [356.29-06-02 B Roller Holder Arm 1
24 1356.29-06-11 [i5] 52 WEET Screw 1
25  [356.29-06-05 B Roller Asm 1
25 - 1 |356. 29-06-05-02 3 Shaft 1
25 -2 |311. 14-07G il [ Shaft Collar 1
25 - 3 |01-804000614-1 24T Screw 2
25 - 4 [14-6000-27 R K Needle Bearinsf 2
25 - 5 |356.29-06-05-01 B Roller Asm 1
25 - 6 |05-046201453-5 A Washer 1
25 -7 107-0421111-1 G Yan Soring Washer 1
25 - 8 [01-504001024-1 7S FAIRET Screw 1
26 [03-606000480-1 2R} Nut 1
















33.R X IEE Suction device

—_

64



33. M XEEE Suction device

K e : 2 wE | a
Hi L B

1 [355.26-34 IR Spiral Hose 1
2 |18-405001422-3 —HE T FISLIEE] |Screw 2
3 246. 28-06 SRR R Tracheal Connector Support Boai 1
4 246. 28-65 e R FLEE Suction Connetor 1
5 [20-4351332-4 TRk 5 BUBET |Screw 4
6 210. 28-08 el Clearing Barrels upper Cover 1
7 [03-605000450-3 INFHIE R Nut 2
8  |01-405002022-3 + L IBATME X 20 [Screw 2
9 210. 28-10 SR Vacuum Cleaner Bags 1
10 |331.18-19-01 SELLZ IR Cylinder mounting plate 1
11 |78-AW20-02BCG-A  |43/KiE S 28 Filter—Regulator 1
12 |72-KQ2L08-02S PR Quic Change Joint 1
13 |72-KQ2H08-02S PR Quic Change Joint 1

65




1. UTE3hVIZ& ¥ /Thread Trim Mechanism

66




L UTHBITIZNIM (—) ZF T4 Thread Trim Mechanism(—)

5 15 ‘ 4t Wi | &
3 HL
1 |381.01-01C 1) £ i e 75 B Knife Holder Assembly 1
2 [381.01-02A 1) J) WK A Cover Plate 1
3 381. 01-03A 7E v ZA B Lower Knife Lever 1
4 [381.01-04C DA Washer 1
5 381. 01-05A Lol Lower Knife Holder 2
6 381. 01-06A FT 264 Eccentric Block 1
7 ]381.01-07C BT Screw 1
8  [381.01-08C T EyZRET] Washer 1
9  [381.01-09A A e Thread Guide 1
10 |381.01-10C Je LR Screw 1
11 [381.01-11C E RS Lower Knife 1
12 |381.01-13A SR YR Upper Knife 1
13 |381.01-14A JELRIE S Screw 1
14 [381.01-15A J& L8 K J 8] 52 ) Screw 1
15 [381.01-16C L Lower Knife Guide 1
16 [381.01-17C JIHBR AR Flat Spring 1
17  1381.01-20A B2 Guide Knife Holder Assembly 2
18 [381.01-21A )71 58| bk Flat Spring 2
19 [381.01-22C T nRET Spacer 1
20 [381.01-23C Civaval Ll Flat Spring 2
21 [381.01-24C —FUCKIEET Washer 1
22 |381.01-26C 7S MUK IRET Screw 1
23 |381.01-27A JI A B FR AT AR Spring 1
24 |381.01-28C 7S A UK IRET Screw 1
25  [381.01-32C B 24 Washer 1
26 [01-503000321-1 WRET Bracket 4
27  [381.01-35C WRAT Guide Plate 4
28 [381.01-34C BRET Screw 2
29 [01-502001021-3  [iE4T Screw 1
30 [01-502000621-1 WRET Spring 3
31 [381.01-12C M Block T 1
32 [381.01-19A By J) 2 R Screw 1
33 [381.01-18C 15 FR AR Nut 1
34 101-502000321-1 SSL—r flEATM2 X 3 [Block 11 2
35 |381.01-00C Ty )t Washer Assembly 1

67




2. HZ) I EEHLfd/Electrical Bottom Thread Trim Driving Mechanism

b8



2. ) N ETZAEBHM) /Electrical Bottom Thread Trim Driving Mechanism

1 [381.02-01A HL R AL B 24 Solenoid Assembly 1
2 |381.02-03 FER AR Solenoid 1
3 381. 02-02 PR F Ak ] 5 R Solenoid Bracket 1
4 [01-505001624-1  |#24T Screw 3
5 |03-608000520-1  [i=k} Nut 1
6  [381.02-09A FEL R AT RN Solenoid Connection Cap 1
7 |01-804000414-1  [#E4TM4 X 4 Screw 2
8  [381.02-11A WIRSOH i X 2K | Joint Bearing 1
9  [381.02-07A RGBT Solenoid Connection 1
10 |01-505001424-1  |i4T Screw 2
11 |381.02-10A JIHERSK Connecting Block 1
12 |381.02-13A J 4 5 Spring 1
13 |371.02-12A B Switch Block 1
14 [381.02-14A LT Screw 1
15 |381.02-06 Hh i Collar 1
16 |01-804000614-1  [#24TM4AX 6 Screw 1
17 [381.02-05 JE 4 5 3 Spring 1
18 |381.02-04 fE 7)) Shaft 1
19 [381.06-01 AP R Crank 1
20 |01-505001224-1  |W84T Screw 1
21 [01-506001424-1 |55 3LU25T /M6 X 14 Screw 2
22 |381.02-08G ke Relay Cord 1

69




2-1. K30 F Y 4% #H14#4 /Pneumatic Bottom Thread Trim Driving Mechanism

70



2-1. 5.3 P BI AL 3 H1#4/Pneumatic Bottom Thread Trim Driving Mechanism

- - 2R e
5 K5 X i B %IE
1 71-CM2WB25-207 (SMC) 25-20 1] L Adjustable Cylinder 1

2 [382-02-03-01 S Cushion 1

3 73-AS2001FG-01-04 TP 42 ¢ 1) Speed Control Valve 2

4 382. 02-02 S B BE Air Cylinder Bracket 1

5 |381.02-07 A% Crank 1

6 03-605000400-1 yaviiL 3 Nut 5

7 105-053101001-5 SEHE /5. 3% 1. 0 X |Washer 1

8 [113.08-10 EREbEES Lubricate Bushing 2

9  [01-705001325-1 INAIEET Screw 1

10 |381.06-01 AT R Scrank 1

11 |381.02-04 IE Shaft 1

12 ]381.01-22 ERERT Continuous Block I 1

13 [381.01-23 IR Screw 1

14 [381.01-24 R Continuous Block II 1

15 |381.01-21 JE 4 Spring 1

16 |381.01-20 /M5 Screw 1

17  |381.01-03 N Y51 Washer 1

18 |01-104050624-1 WS FAETKIRET |Screw 1

71




3. TR HL#/Thread Wiper Mechanism

72



3. FLBhIR AL

Electrical Thread Wiper Mechanism

54 N B}
= g = - — ‘_EE
Fe Ks Y i HH i
1 1381.03-01-00C IR HAE  |Thread Wiper Assembly 1
381. 03-02 EENAEN Solenoid 1

73




4. Mgk ) %Lk /Top Cover Threed Trim Mechanism

74



4. W5 B )2

Electrical Top Cover Thread Trim Mechanism

= %] = 4‘%% RS=N R
5 K5 Y i = %1E
1 381. 04-01A YAt Top Cover Thread Trim Assembly 1
2 [381.04-03A EER AR Solenoid 1
3 ]03-608000400-3 R RE/M4 Nut 1
4 [381.04-04 2% ik Cushion 1
5 105-041050801-1 FAJE Washer 1
6  [03-604000320-1 IR RE/M4 Nut 1
7 |381.04-05 LY E & Upper Knife Holder 1
8  [01-525000421-1 B2ET/M2. 5X 4 Screw 7
9  [381.04-06A k7] Upper Knife 1
10 ]01-525000821-3 PEET /M2, 5X 8 Screw 1
11 [381.04-07A NI Lower Knife 1
12 381. 04-02A )k T EE Top Cover Thread Trim Bracket 1
13 381. 04-12 JEAR Spacer 1
14 |381.04-13 i R AR Pressure Adjusting Piece 1
15 |01-525000621-1 B2AT /M2. 5X6 Screw 2
16 |381.04-09A Je LR IE A Clamp Spring Pressure 1
17 |381.04-11A A Washer 1
18 [381.04-08A Je L Flat Spring 1

75




4-1 F4f )3 143 W1H /Top Cover Thread Universal Adapter Mechanism



4-1. Fitaek 3k M# Top Cover Thread Universal Adapter Mechanism

& :

& B 5 T % X Wi & ik
1 381, 04-17 1) 7] 1] g e Trimmer fixed Block 1
2 |381.04-18 HdEh Universal Joint 2
3 |381.04-19 i E Position Washer 3
1 |01-505001224-3 BET Screw 1
5 |381.04-16 AR Cutting Knife Adjusting Rack ]
6 |01-804000414-1 PEET Serew 4
7 |01-504001024-1 3% 1 HRAT /M4 X 10 Serew 4

I




4-2. 58 LWk Je L2144 (Pneumatic Top Air Wiper And Trimmer Mechanism)

78






¥ IR /Electrical Foot lifter Mechanism

.

Ve e ——— e e

o o e e

10

80



5. HLANHA IR BIPLIA

Electrical Foot lifter Mechanism

% :

5 e r_— = X i | & iE
11381, 05-01 LR U TR I AL 1 Solenoid Foot Lifter Assembly 1
2 |381. 05-03 iR RN Solenoid 1
3 381, 05-02 e i ] 5 Solennid Bracket 1
4 103-610000600-3 BEEL /M0 Nut 1
5 |381, 05-04 HEsh Pushing Block 1
6 |01-505001224-1 5T L AT /M5 X 12 Screw 3
7 |381.03-11 e i R A AL Cord clip 1
8 |01-404000623-1 LT /M4 X6 Screw 1
9 |06-063101201-1 #Hh Washer 2
10 |07-0631616-1 PR Washer 2
11 [01-506001624-1 g LT /ME X 16 Screw 2

81




5-1. K ah¥a EBIFL#) /Pneumatic Foot lifter Mechanism

82



5-1. K46 EBIPLF /Preunatic Foot lifter Mechanism

% -

& B % X % X i iE
1 |CM2B32-257 (SMC) R U RL Air Cylinder 1
2 |73-A52201FG-01-04 148 R ) ) Speed Control Valve 2
3 |382.05-07 R Air Cylinder Bracket 1
4 1382, 05-04 Heahth Pushing Block 1
5 |01-506001624-1 kayiil 53l Serew 2
6 |07T-0631616-1 s 14 1 Washer 2
7 |05-063101201-1 15 1 Washer 2

83




6. H BT ZEFA 26 H 1K) /Thread Releaser Mechanism

84






ZLlloT MEARS HEERS

HB#&/E-mail:hikari@chinahikari.com BEmEIIRARETEXFXES005
att/Web: www.chinahikari.com NO.800, ZHONGDA ROAD, ZHUJING INDUSTRIAL ZONE,
{EE/Fax: (00)86-21-67311311 JINSHAN DISTRICT, SHANGHAI CHINA

E3iE/Tel: (00)86-21-67311111 ( #£4MERER/ext .Foreign Trade Dept )

1S0 3001
2015

QUANTITY ATTESTATION

1S0900 1 A @R FRIAE





